

उत्पाद परीक्षण प्रयोगशाला

यूनिट एकांग - सिपेट सी एस टी एस, मधुरै
सिडको औद्योगिक एस्टेट
के.पुदुर, मधुरै - 625 007.
फोन : 0452-2567098
ई-मेल : testing-madurai@cipet.gov.in
वेबसाइट : www.cipet.gov.in



सिपेट CIPET

Product Testing Laboratory

Unit of CIPET : CSTS Madurai.
SIDCO Industrial Estate
K.Pudur, Madurai - 625 007.
Phone : 0452-2567098
E-mail : testing-madurai@cipet.gov.in
Web : www.cipet.gov.in

परीक्षण रिपोर्ट / TEST REPORT

CIPET/MDU/PTL/TR/2023-24/01849

Page No.1 of 2

Date: 11.10.2023

Issued to : M/s. APPAN PLAST,
Plot No. 29, Door No. 1/563,
Sivakasi Co-operative Industrial Estate,
Sivakasi – 626 123
Ref. No. : Lr Dated: 14.09.2023
TEST REPORT : AS PER CUSTOMER REQUISITION
REPORT NO : 07329

PART A: PARTICULARS OF SAMPLES SUBMITTED

- | | |
|--------------------------------------|---|
| a) Nature of Sample | : Food Container (As stated by Party) |
| b) Grade/Variety/Type/Size/Class etc | : Food Container (Thin Wall) (As stated by Party) |
| c) Brand name if any | : Nil |
| d) Declared values if any | : Nil |
| e) Code No. | : Nil |
| f) Batch No. and date of Manufacture | : Nil |
| g) Quantity | : 5 Nos |
| h) Mode of Packing | : Packed |
| i) Date of receipt | : 15.09.2023 |
| j) Seal | : Nil |
| k) I.O's signature on the sample | : Nil |
| l) Test Duration | : 16.09.2023 – 06.10.2023 |
| m) Any other Information | : Nil |

PART – B: SUPPLEMENTARY INFORMATIONS

- | | |
|---|-------------------------|
| a) Reference to sampling procedure | : Supplied by the Party |
| b) Supporting documents for the measurements taken and results derived | : Nil |
| c) Deviation from the test methods as Prescribed in relevant IS/Work Instructions, if any | : Nil |

उत्पाद परीक्षण प्रयोगशाला

यूनिट एकांग - सिपेट सी एस टी एस, मधुरै

सिडको औद्योगिक एस्टेट

के.पुदुर, मधुरै - 625 007.

फोन : 0452-2567098

ई-मेल : testing-madurai@cipet.gov.in

वेबसाइट : www.cipet.gov.in



परीक्षण रिपोर्ट / TEST REPORT

Product Testing Laboratory

Unit of CIPET : CSTS Madurai.

SIDCO Industrial Estate

K.Pudur, Madurai - 625 007.

Phone : 0452-2567098

E-mail : testing-madurai@cipet.gov.in

Web : www.cipet.gov.in

Page 2 of 2

Date: 11.10.2023

Issued to

: M/s. APPAN PLAST,

Plot No. 29, Door No. 1/563,

Sivakasi Co-operative Industrial Estate,

Sivakasi - 626 123

Ref. No.

: Lr Dated: 14.09.2023

TEST REPORT

: AS PER CUSTOMER REQUISITION

REPORT NO

: 07329

**PART-C
TEST RESULTS**

Sl. No	Tests	Test Method	Unit	Specific Requirement	Results Obtained
1.	Specific Migration	As per FSSAI Regulation Required Notification on 24 th December 2018 (with Latest Amendments)	ppm		
	Barium (Ba)			Max. 1.00	0.1978
	Cobalt (Co)			Max. 0.05	0.0021
	Copper (Cu)			Max. 5.00	0.0015
	Iron (Fe)			Max. 48.00	0.0020
	Lithium (Li)			Max. 0.60	0.0004
	Manganese (Mn)			Max. 0.60	0.0037
	Zinc (Zn)			Max. 25.00	0.0009
	Antimony (Sb)			Max. 0.04	0.0012
	Phthalic Acid, Bis (2-ethylexyl) ester (DEHP)			Max. 1.50	Below Deduction Limit (BDL)

PART-D: REMARKS:

- NB: 1. The Test Report/ Certificates Issued only for the samples submitted to CIPET
2. The results stated above relate only to the items tested.
3. The Quality of the subsequent production of lot has to be ensured by the purchaser
4. This Test Certificate shall not be reproduced except in full without the written approval of the Laboratory.
5. *Details of tests sub-contracted: Sl. No: 2

End of Report

AUTHORISED SIGNATORY

**Dr.Nalini R
Manager (T)**

AUTHORISED SIGNATORY

**Dr.K.Prakalathan
Director & Head**